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| | 5 4 2
ITEM|PART NO. DESCRIPTION QTY.| WEIGHT REVISIONS
1 [MT196.01 Low Profile Co-Location Platform 12'-6" 3 [155.551BS D Ri\’- ZONE Iﬁﬁi‘fi‘g‘;’& BDY| 02“/’;‘505
2 |MT-547-174 32" O.D. X 14'-6" GALV. PIPE 3 [109.73 LBS
3 |MT196.17 MT196 Pipe Mount Plate 6 | 2.49LBS ° NEW DEION OETEM A2 & SPDA T IARDWARERT Ao | o/2/8
4 |GB-0520A 5/8" X 2" GALV BOLT KIT (A325) 12 | 0.30LBS D UPDATE VIEWS ON SHEETS 3 AND 4 MSM 02/20/13
5 |GUB-4355 1/2" X 3-5/8" X 5" GALV U-BOLT KIT 12 | 0.71LBS E UPDATE MT19601 MSM 04/10/14
D 6 |GB-04145 1/2" X 1-1/2" GALV BOLT KIT 12 | 0.13LBS
7 | GWF-04 1/2" GALV FLAT WASHER 12 | 0.03 LBS
8 |MT38440 3/4" X 40" GALV THREADED ROD GRADEB7| 6 4.98 LBS
9 |[RM3060 30"-60" Ring Mount Weldment 3 | 63.09 LBS
10 |[GWL-06 3/4" GALV LOCK WASHER 12 | 0.04 LBS
11 |[GN-06 3/4" GALV HEX NUT 12 | 0.12 LBS
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BT e e o | e ~ MC-PK14L-B Series
%EQLMNECNE?OUELEASSE é)’#H‘E’\;%%TSE gﬁ?&?#@ o ET'P SM!QTS P[;wmr?roﬁ\e Co—Location Platform 14'-6"
NOTES: ., ., Lol ;%L%%NS “00/28/05 | A36, AS3, ASOD ASSEMBLY DRAWING
1. PLATFORM FOR USE WITH @30 TO @60 MONOPOLES. Yoot 03 N
2 UP TO 5% ADDITIONAL HARDWARE INCLUDED. REMOVE BURRS AND BREAK EDGES .005 E — % ORLAND PARK, IL. 60462
DO NOT SCALE THIS PRINT 105012 1BS AIND RIEMERES
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8 | 7 6

| | 5 ‘ 4 3 2 1
ITEM|PART NO. DESCRIPTION QTY.] WEIGHT
1 |MC-PK14L-B[LOW PROFILE CO-LOCATION PLATFORM KIT| 1 [1050.12 LBS
2 |MT-219-H HARDWARE KIT (Next 3 Items) 9
3 |MT1217.01 PIPE MOUNT PLATE 9 | 7.93LBS
4 |GUB-4240 1/2" X 2-1/2" X 4" GALV U-BOLT 18 | 0.56 LBS
5 |GUB-4356 1/2" X 3-5/8" X 6" GALV U-BOLT 18 | 0.82LBS
b | 6 |[MT-651 2.375" OD x 72" PIPE 9 [ 21.80LBS e
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PLATFORM # PIPE LENGTH PIPE# QTY. WEIGHT S, B L Lon Profle Co-lecofon Plotorm 1476
MC'PK14L'9'72 2375|| OD X 72" PIPE MT‘651 9 137576 LBS ;Xi éé ?FIQ\IAGCLTE\%NS %w/BZ OZ/W28F/05 536, A53, AS00 ASSEMBLY DRAWING
" " XHX= 03 REVISION: A
MC-PK14L-9-96 2.375" O.D. x 96" PIPE MT-651-96 9 1438.75LBS S E GALV A123 % ORLAND PARK.IL. 60462
MC-PK14L-9-126 ~ 2.375" O.D. x 126" PIPE =~ MT-537 9 1520.98 LBS DO NOT SCALE THIS PRINT SEE TABLE /AN[[R[3NY @ USA.
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8 | 7 | 6 | 5 ‘ 4 3 2 1
ITEM[PART NO. DESCRIPTION QTY.] WEIGHT

1 [MC-PK14L-B|LOW PROFILE CO-LOCATION PLATFORM KIT| 1 [1050.12 LBS

2 |MT-219-H HARDWARE KIT (Next 3 Items) 12

3 |MT217.01 PIPE MOUNT PLATE 12 | 7.931BS

4 |GUB-4240 1/2" X 2-1/2" X 4" GALV U-BOLT 24 | 0.56 LBS

5 |GUB-4356 1/2" X 3-5/8" X 6" GALV U-BOLT 24 | 0.82LBS

6 |MT-537 ©2.375" OD x 126" PIPE 12 | 38.49 LBS
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PLATFORM # PIPE LENGTH PIPE# QTY. WEIGHT TR s 1 S e o Tl et Pl 18
MC-PK14L-12-72 2.375" O.D. x 72" PIPE ~ MT-651 12 1471.27 LBS o BN 1 [0Y/2B/05 | A, ASS ASI0 | ASSEMBLY DRAWNG
" " X¥= 03 REVISION: FNISH
MC-PK14L-12-96 2.375" 0.D. x 96" PIPE MT-651-96 12 1559.26 LBS R?Aé\/E BURRS AND BREAK EDGES .005 E ‘GTALV N ‘/4//1/1/' ORLAND PARK, IL. 60462
MC-PK14L-12-126  2.375" O.D. x 126" PIPE = MT-537 12 1669.24 LBS DO NOT SCALE THIS PRINT SEE TBLE /AN[[R[3NY @ USA.
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"~ MC-PK14L-B Series

are the proprietary e
Co ON and may be used DI 4 of 4
- - - Andrew Corporc’im.e e by — =
MC-PK14L-12-72 SHOWN — —
ALL DIMENSIONS ARE IN INCHES U.0S. P NTS Low Profile Co—Location Platform 14'-6"
TOLERANCES UNLESS OTHERWISE SPECIFIED: — e
X =4 12 ANGLES 02/28/05 | A36, A53, AS00 ASSEMBLY DRAWING
X =+ .06 FRACTIONS — —
X=+ .03 REVISON: "
GALV A123
REMOVE BURRS AND BREAK EDGES .005 E % ORLAND PARK, IL. 60462
DO NOT SCALE THIS PRINT 151524 185 AIND RIEM/ERES
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